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WC72RB-0000-00

NO. | Drawing no. Name QTY
heavy hexagon bolt with flange
1 GB5789-M10X20 8
2 GB6177. 1-M10 hexagon nut with flange 4
3 WC52R-0001D-1400-00 valve cover 1
4 WC72RB-0000-01 linkage connecting plate 1
5 WC72RB-0100-00 flywheel frame 1
6 WC72RB-0200-00 flywheel upper cover 1
7 WC72RB-0300-00 discharge hopper 1
8 WC72RB-0400-00 motor side cover 1
9 WC72RB-0500-00 motor cover 1
10 | WC72RB-0600—-00 feeding hopper 1
11 | WC72RB-0700-00 front feeding hopper 1
12 WC72RB-0800-00 support leg 1
middle valve hydraulic assembly
13 WC72RB-0900-00 1
motor cover connecting plate
14 WC72RB-1000-00 2




2. WC72RB-0100-00
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WC72RB-0100-00

NO. | Drawing Name QTY
no.

1 1G-180-00-019 upper suspension pin 1
2 200. 56. 011 lock pin 3
3 DIN985-M12 hexagon lock thin nut 10
4 DIN985-M16 hexagon lock thin nut 8
5 GB5783-M10X20 screw bolt 1
6 | GB5783-M10X30 screw bolt 20
7 GB5783-M10X45 screw bolt

8 GB5783-M12X30 screw bolt

9 GB5783-M12X35 screw bolt

heavy hexagon bolt with flange

10 | GB5789-M10X20 2
11 | GB6170-M27 hexagon nut 2
12 | GB6172. 1-M12 thin nut 4
13 | GB794-A-M16X50 step bolt 8
14 | GB798-M12X80 swing bolt 2
15 | GB879. 1-5X35 elastic cylindrical pin 1
16 | GB93-10 spring washer 23
17 | GB93-27 spring washer 2
18 | GB97.1-10 plain washer 23
19 | GB97.1-12 plain washer 2
20 | GB97.1-30 plain washer 2
21 | UCF210 bearing with square seat 2
22 | WC52R-0105 lockpin 1
23 | WC72R-0013 flywheel 1
24 | WC72R-0019 cutting frame 1
25 | WC72R-0102 hinge pin 2
26 | WC72R-0104 bearing base plate 2
27 | WCT2R-0108 washer 2
28 | WC72R-0115 spacer bush 2
29 | WC72RB-0101-00-00 | flywheel nether cover 1
30 | WCX8-0101 moving blade 4
31 | WCX8-0102 bed blade 1
32 | GB97.1-12 plain washer 12
33 | GB5783-M12X30 screw bolt 6
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WC72RB-0300-00

NO. | Drawing Name QTY
no.
1 | DIN985-M6 lock thin nut 1
2 | DIN985-M8 lock thin nut 10
3 | GB5783-M8X30 screw bolt 8
4 | GB794-A-M8X20 step bolt 2
5 GB96. 1-8 large plain washer 1
6 GB97. 1-8 plain washer 2
7 1S07379-8X12-M6 | 8X12-M6 bolt 1
8 |526.01.103 hand shank cover 1
9 | WC52R-0112 tension spring !
10 | WC52R-0113 release lever tension spring 1
11 | WC52R-0129 nylon washer 1
12 | WCT2R-0021 reversing lever 1
13 | WC72R-0109 semi-ring clamp plate 2
14 | WCT2R-0111 semi—-ring space ring 2
15 | WC72RB-0301-00 discharge exit 1
16 | WC72RB-0302-00 guide cover 1
17 | WC72RB-0303-00 wire assembly 1
18 | GB93-6 spring washer 2
19 | GB97.1-6 plain washer 2
20 | GB5783-M6X25 screw bolt 2




4.1 WC72RB-0600-00
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4.3 WC72RB-0600-00




WC72RB-0600-00 feeding hopper

NO. Drawing no. Name QTY
1 1LTF-550-G11503 lock pin 4
2 BH-6. 07. 092 manual box 1
3 DIN985-M10 lock thin nut 4
4 DIN985-M12 lock thin nut 18
5 DIN985-M20 lock thin nut 2
6 DIN985-M6 lock thin nut 11
7 GB1152-G1/8 G1/8-28 oil cup 2
8 GB1152-M6 oil cup 2
9 GB1152-R1/8 R1/8-28 oil cup 1
10 GB12-M10X25 step bolt 4
11 GB5782-M12X80 half thread bolt 2
12 GB5783-M12X40 half thread bolt 4
13 GB5783-M6X20 half thread bolt 3

heavy hexagon bolt with flange

14 GB5789-M10X20 9

heavy hexagon bolt with flange

15 GB5789-M12X35 7
16 | GB6177. 1-M12 hexagon nut with flange 7
17 | GB6177. 1-M8 hexagon nut with flange 5
18 GB70. 2-M6X20 round head screw 4
19 | GB70. 3-M6X25 countersunk bolt 4
20 | GB794-93 (#8k2 M 8X55) | step bolt 3
21 GB794-A-M12X100 step bolt 4
22 GB794-A-M12X40 step bolt 4
23 GB794-A-M12X50 step bolt 4
24 GB794-A-M12X90 step bolt 4
25 GB879. 1-12X35 elastic cylindrical pin 4
26 GB93-12 spring washer 4
27 GB97.1-12 plain washer 4
28 GB97. 1-20 plain washer 2
29 GB97. 1-6 plain washer 6
30 GK-182 plug 1
31 QHTTPG16-323 plastic tube clamp 5
32 | UCF208 (R1/8) bearing with seat 2
33 WC52R-0029 M16 hand spin nut 4
34 | WC52R-0032 adjusting pull rod 1
35 WC52R-0117 nylon gasket 2
36 | WCh2R-0119 hanging plate for pipe clamp 1
27 | Wesor-o1o1 tension spring for upper roller A




38 | WC52R-0122 check ring 2
39 WC52R-0123 hinge pin 2
40 | WC52R-0126 spacer bush 8
41 | WC52R-0139 press bar 1
42 | WC7T2R-0023 nether roller 1
43 | WC72R-0024 upper roller 1
44 | WCT2R-0025 upper roller frame 1
45 | WCT2R-0026 left-hand rotation arm 1
46 | WCT2R-0027 right-hand rotation arm 1
47 | WCT2R-0028 adjusting pull rod 2
48 | WC72R-0090 butter pipeline 2
49 | WC72R-0114 drawer 1
50 | WC72R-UC209 bearing with seat 2
51 | WC72RB-0601-00a feed hopper 1
52 | WCX5-0107D rubber sheet 2
53 GB5780-M8X60 hexagon bolt 2
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WC72RB-0700-00 front feeding hopper

NO. | Drawing no. Name QTY
1 DIN985-M10 hexagon lock thin nut 1
2 DIN985-M20 hexagon lock thin nut 2
3 DIN985-M6 hexagon lock thin nut 10
4 DIN985-M8 hexagon lock thin nut 1
5 GB5783-M10X40 screw bolt 1
heavy hexagon bolt with flange
6 GB5789-M10X20 4
GB6170-M8 hexagon nut 2
GB6177. 1-M8 hexagon nut with flange 10
GB70. 2-M6X16 head screw 8
10 | GB794-93 (Z#E M 8X60) | step bolt 1
11 | GB794-A-M8X16 step bolt 10
12 | GB798-M8X70 swing bolt 1
elastic cylindrical pin
13 | GB879. 1-5X35 1
14 | GB923-M8 nut 10
15 | GB96. 1-8 large plain washer 2
16 | GB97.1-20 plain washer 2
17 | GB97.1-8 plain washer 10
18 | GK-182 plug 2
19 | IS07379-8X12-M6 8X12-M6 bolt 2
20 | QHTTPG16-323 plastic tube clamp 1
21 | WC52R-0033 release lever 1
22 | WC52R-0113 tension spring 1
23 | WCh2R-0124 lockpin 1
24 | WC52R-0125 hinged plate 2
25 | WC52R-0129 8 nylon washer 4
26 | WC52R-0131 bush 2
27 | WC52R-0134 M8 U bolt 5
28 | WC52R-0135B shape control plate 1
29 | WC52R-0136B joystick 1
30 | WC52R-0137B shape control plate 1
31 | WC52R-0140 stud shaft 1
32 | WC72RB-0701-00 fold hopper 1
33 | GB276-6202-2Z roller bearing 1
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WC72RB-0900-00 middle safety valve hydraulic system

NO. Drawing Name QTY
no.
1 155315a6310aaaaa hydraul ic motor 2
M18X1.5-G1/2X14 transition joint
2 1CB—18—-08WD 10
3 1CT-18-08 taper pipe 4
4 2C9-18W elbow 2
5 3C-18W M18X1. 5 1
6 6C9-18 90° bend joint 2
7 720B-041 G1/4 hinged bolt 2
8 AC-16 transition joint 1
9 CC-18W three direct link 3
10 CIT-04 one way valve 1
11 DC-L80-01 reversing valve 1
12 DIN 985 - M6 hexagonal nut 2
13 | G1/4 (G3) 1/4 compound gasket 4
14 GB5782-M6X50 half thread bolt 2
heavy hexagon bolt with flange
15 GB5789-M10X20 4
16 | GB6177.1-M10 hexagon nut with flange 4
17 GB6177. 1-M8 hexagon nut with flange 1
18 LKF-60-1-2NPT proportional valve 1
19 QHTTPG16-323 plastic pipe clamp 1
20 QUICK-COUPLING-G1/2-G | G1/2 2
21 WC52R-0010D single valve 1
22 | WC52R-0041F-2D cut off valve seat 1
23 WC72RB-0901-00 01 oil inlet pipe 2
safety valve oil inlet pipe
24 WC72RB-0902-00 1
25 WC72RB-0903-00 oil return pipe 1
26 | WC72RB-0904-00 pipeline between motors 1
27 WC72RB-0905-00 upper motor pipeline 1
28 WC72RB-0906-00 nether motor pipeline 1
upper motor oil return pipeline
29 WC72RB-0907-00 1
nether motor oil return pipeline
30 WC72RB-0908-00 1
motor general oil return pipe
31 WC72RB-0909-00 1
32 WC72RB-0910-00 pipeline between valves 1
33 WC72RB-0911-00 safety valve oil outlet 1




pipeline

safety valve oil return pipeline

34 WC72RB-0912-00 1
35 GB93-6 spring washer 1
36 GB97.1-6 plain washer 1
37 GB5782-M8X55 hexagon head bolt 1
38 GB5783-M6X20 hexagon head bolt 1
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WC52R-0010D single valve assembly

NO. [Drawin Name QrTy
1 |P40-A8-GKZ1 reversing valve 1
2 |wes2rR-1003C pull rod 1
3 |1CB-18-08WD M18X1.5-G1/2X14 transition joint 1
4 |WC52R-1002 rol ler 1
5 |WC52R-1001C _ [pressing plate 1
6 |GB93-6 spring washer 2
7 |GB70.1-M6X12 [cap screw 2
8 [2BC-08-18WD G1/2-M18X1.5 transition joint 1
9 |[GB882-B-8%X28 [hinge pin with hole 1
10 |GB882-B-6X26 hinge pin 1
11 [GB93-8 spring washer 2
12 |[GB91-2X10 cotter pin 1
13 [GB91-3X20 cotter pin 1
14 [GB70.1-M8X55 |[cap screw 2
15 |GB794-A-M8X35  |step bolt 3
16 [DIN985-M8 lock thin nut 3
17 [1CB-18-06WD  |M18X1.5-G3/8 joiint 2
18 |WC52R-0034C  |valve seat 1




